CHAMBERLAIN GAME TABLES

ASSEMBLY INSTRUCTIONS FOR

FOOSBALL TABLE

PG-4007/PG-4034




Parts List

N

#3

#4

Main Cabinet leg End Leg Panel Side Leg Panel
1 piece 4 pieces 2 pieces 1 piece
#5 #6 #87 #8
\ \ -
Tw o Player Rod Three Player Rod Five Player Rod plastic Washer
2 pieces 4 pieces 2 pieces 16 pieces
#9 #10 #11 #12
-,
& &
Visit players Home players 8#X1" Screw Lock Nut
13 pieces 13 pieces 26 pieces 26 pieces
#13 #14 #15 #16
= O
& @ o
Rod Handle Bumper T5x15mm Screw Rod end cap
8 pieces 16 pieces 8 pieces 8 pieces
B17 #18 #19 #20
@ @
5@ a (‘Q( ((’Q(
((({ B B
F4X1/2" Screw Ball entry cup 5/16"X1-1/2" Bolt 5/16"X2-1/4" Bolt
2 pieces 2 Set 8 pieces 4 pieces
#21 #22 #23 #24
q
‘@, ©
©®
5/16"X4-3/4" Bolt 5/16" Washer 5/16" Washer Ball
8 pieces 20 pieces 20 pieces 2 pieces




]
—_— N
()
@V > 9
Q9
o
D«
|
Vo)
oN
3=
o
x Y
c v
L o
AIH1
N
oN
H=

Step 1:

0 2/ @

Q

R

/




Step 2:

5)

(o))
—

\

23

G)m)) ¥

7

A ()
I

/

QY]
(q\]
9

©
\
. ‘\\b\
/&L
U
)% Q A\m\ \

K

"
G -0 A
/o\
7,
S)m)) NN A

Y G\
~

Step 3:

\



- ’ o H_m_
\\\‘\wﬂy\s IN

/
N
/

N \ Q
C K AN S
) ] \__H

Step 4:
Step 5:
==





